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Ref. No.: LR500111301B

1. General information’s

1-1 Purpose

This document is based on the Electromagnetic Interference (EMI) tests performed on the “SMB815”. The
measurements were performed according to the measurement procedure described in ANSI C 63.4:2003. The tests
were carried out in order to confirm whether the electromagnetic emissions from the EUT( Equipment Under Test),
are within the class B limits defined in FCC Part 15, Subpart B- “Section 15.107- Conducted limits” and “Section

15.109-Radiated emission limits”.

1-2 Test Performed

Company name . LTACo., Ltd.

Address . 243, Jubug-ri,Yangji-Myeon,Youngin-Si, Kyunggi-Do, Korea. 449-822
Web site . http://www.ltalab.com

E-mail . chahn@ltalab.com

Telephone . +82-31-323-6008

Facsimile +82-31-323-6010

Quality control in the testing laboratory is implemented as per ISO/IEC 17025 which is the “General
requirements for the competents of calibration and testing laboratory”.

1-3 Measurement uncertainty

Radiated disturbance (30-1000 MHz) +4.52 [dB] ,-4.43 [dB] (k=2)
(1 GHz - 18 GHz) +3.00 [dB] ,-3.00 [dB] (k=2)
Conducted disturbance (0.15-30MHz) : +1.45[dB] ,-1.45[dB] (k=2)

The coverage factor k=2 yields approx. a 95% level of confidence for near-normal distribution typical of most measurement results.

1-4 Accredited agencies
LTA Co., Ltd. is approved to perform EMC testing by the following agencies:

Agency Country Accreditation No. Validity Reference
NVLAP US.A 200723-0 2013-09-30 ECT accredited Lab.
RRL KOREA KR0049 2013-04-24 EMC accredited Lab.
FCC US.A 610755 2014-04-27 FCC filing

FCC US.A 649054 2013-04-13 FCC CAB

VCCI JAPAN R2133(10m), C2307 2014-06-21 VCCI registration
VCCI JAPAN T-2009 2013-12-23 VCCI registration
VCCI JAPAN G-563 2015-05-28 VCCI registration

IC CANADA 5799A-1 2015-06-21 IC filing
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2. Information’s about test item
2-1 Applicant & Manufacture

Company name
Address

Tel / Fax

ITI Technology Co., Ltd.
T-1208 SK Technopark, 190-1 Shangdaewon, Jungwon-gu,

Seongnam-si, Gyunggi-do, KOREA
+8231 7% 0770 / +82-31-776-0766

2-2 Equipment Under Test (EUT)

Trade name
FCCID

Model name
Serial number
Date of receipt
EUT condition
Antenna type
Frequency Range

RF output power

Number of channels

Type of Modulation

Transfer Rate

Power Source

Interface port
Firmware version

2-3 Tested frequency

SMART TV

ROBSMBB815

SMB815

Identical prototype

January 02, 2013

Pre-production, not damaged

PCB Pattern antenna with Max. 3.8dBi gain
2412MHz ~ 2462MHz for 802.11b/g/n_20MHz
2422MHz ~ 2452MHz for 802.11n_40MHz
Max 12.67dBm - Conducted (802.11b)

Max 12.70dBm - Conducted (802.11g)

Max 12.81dBm - Conducted (802.11n_20MHz)
Max 12.72dBm - Conducted (802.11n_40MHz)
13 for 802.11b & 802.11g & 802.11n_20MHz
11 for 802.11n_40MHz

CCK, DQPSK, DBPSK for DSSS

64QAM, 16QAM, QPSK, BPSK for OFDM
11/5.5/2/1Mbps for 802.11b
54/48/36/24/18/12/9/6Mbps for 802.11g

Up to 300.0Mbps for 802.11n_20MHz / n_40MHz

DC 24V by adapter (AC/ DC : Input — 120 Vac 60 Hz, Output — 24 Vdc)
RF IN, HDMI #1, #2, AV #1, #2, RJ-45, RGB, USB, AUDIO IN/ OUT

V1.0

LOW MID HIGH
Frequency (MHz) for 802.11b/g/n20 2412 2437 2462
Frequency (MHz) for 802.11n40 2422 2437 2452
2-4 Ancillary Equipment
Equipment Model No. Serial No. Manufacturer
Notebook VOSTRO 1015 N/A DELL
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2-5 Description of Test modes

*11 channels are provided for 802.11b, 802.11g and 802.11n 20MHz

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2412MHz 7 2442MHz
2 2417MHz 8 2447TMHz
3 2422MHz 9 2452MHz
4 2427MHz 10 2457MHz
5 2432MHz 11 2462MHz
6 2437MHz

*7 channels are provided for 802.11n_40MHz

CHANNEL FREQUENCY CHANNEL FREQUENCY
1 2422MHz 5 2442MHz
2 2427MHz 6 2447TMHz
3 2432MHz 7 2452MHz
4 2437MHz

Copyright © 2013, LTA Co., Ltd.
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3. Test Report

3.1 Summary of tests

FCC Part L Test Status
) Parameter Limit .

Section(s) Condition | (note 1)

15.247(a) 6 dB Bandwidth > 500kHz C

15.247(b) Transmitter Peak Output Power < 1Watt c

Conducted

15.247(d) Transmitter Power Spectral Density | < 8dBm @ 3kHz C

15.247(d) Band Edge & Spurious > 20 dBc C
15.209 Field Strength of Harmonics Emission Radiated C
15.207 AC Conducted Emissions Emissions Conducted NA ot
15.203 Antenna requirement - - C

Note 1: C=Complies = NC=Not Complies NT=Not Tested = NA=Not Applicable

Note 2: The data in this test report are traceable to the national or international standards.

Note 3: This device is only operated by DC

- Antenna Requirement
The ITI Technology Co., Ltd FCC ID: ROBSMBB815 unit complies with the requirement of §15.203.
The antenna is internal PCB pattern Antenna.

The sample was tested according to the following specification:
*FCC Parts 15.247; ANSI C-63.4-2003

*FCC KDB Publication No. 558074 D01 DTS Meas. Guidance V01
*FCC TCB Workshop 2012, April
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3.2 Technical Characteristics Test
3.2.1 6 dB Bandwidth

Procedure:
*The testing follows FCC KDB Publication No. 558074 D01 DTS Meas. Guidance and TCB Workshop 2012, April.
The bandwidth at 6dB below the highest in-band spectral density was measured with a spectrum analyzer connected
to the antenna terminal, while EUT is operating in transmission mode at the appropriate frequencies.
After the trace being stable, Use the marker-to-peak function to set the marker to the peak of the emission. Use the
marker-delta function to measure 6dB down one side of the emission. Reset the marker-delta function, and move the
marker to the other side of the emission, until it is ( as close as possible to ) even with the reference marker level. The

marker-delta reading at this point is the 6 dB bandwidth of the emission.

The spectrum analyzer is set to:

Center frequency = the highest, middle and the lowest channels

RBW =100 kHz Span = 30/ 60 MHz
VBW =100 kHz (VBW = RBW) Sweep = auto
Trace = max hold Detector function = peak

Measurement Data:

Frequency Test Results (MHz)
ieele i | EremEl e 6B Bandwidih 99% Bandwidth

2412 1 10.46 14.28
802.11b 2437 6 9.77 14.24

2462 11 10.46 14.37

2412 1 16.41 16.37
802.11g 2437 6 16.45 16.32

2462 11 16.45 16.37

2412 1 17.45 17.45
802.11n

2437 6 17.19 17.45
_20MHz

2462 11 17.41 17.50

2422 1 35.60 35.60
802.11n

2437 4 35.08 35.43
_40MHz

2452 7 35.17 35.60

- See next pages for actual measured spectrum plots.

Minimum Standard:

6 dB Bandwidth > 500kHz

Measurement Setup

Same as the Chapter 3.2.1 (Figure 1)
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802.11b - 6dB Bandwidth
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802.11b - 6dB Bandwidth
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802.11b - 6dB Bandwidth
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802.11g - 6dB Bandwidth
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802.11g - 6dB Bandwidth
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802.11g - 6dB Bandwidth
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802.11n_20MHz - 6dB Bandwidth
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802.11n_20MHz - 6dB Bandwidth
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802.11n_20MHz - 6dB Bandwidth

Spectrum :‘%:
Ref Level 11.00 dBm Offset 1.00 dB2 & RBW 100 kHz
Alt a0de SWT 37.9ps VBW 100 kHz Mode Auto FFT
D2[1] -0.26 dB
17.4100 MHz
M1[1] 15.56 dBm

2.4537080 GHz

01 -15.820

11, AAJIV AR A LATAA WEW-! MM 52

CF 2.462 GHz 691 pts Span 30.0 MHz
s #
| I | HMeasuring... P

999% Bandwidth

Spectrum

&

Ref Level 11.00 dém Offset 1.00 dé & RBW 100 kHz
ALL 30dé BWT 37.9us YBW 100 kHz M™ode Auto FFT

@ 1Pk Max

M1[1]

Oco Bw

M1
-10 dBém -

24606110 GHz
17.496382055 MHz

9.97 dBam

TWHWLWW%MWWW WJUMWM

-20 dBm r{
=30 dBm

=40 dBm PrJ

i
[—
.__,_.-r—

50 dam——P4 f
!

=60 dBm

W)

=70 dBm

-B0 dBm

CF 2.462 GHz 691 pts Span 30.0 MHz
l r | Measuring... m E V]

Copyright © 2013, LTA Co., Ltd.

Page 16 of 98



Ref. No.: LR500111301B

802.11n_40MHz - 6dB Bandwidth
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802.11n_40MHz - 6dB Bandwidth
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802.11n_40MHz - 6dB Bandwidth
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Ref. No.: LR500111301B

3.2.2 Peak Output Power Measurement

Procedure:

*The testing follows FCC KDB Publication No. 558074 D01 DTS Meas. Guidance and TCB Workshop 2012, April.
The maximum peak output power was measured with the spectrum analyzer connected to the antenna output of the
EUT. The spectrum analyzer’s internal channel power integration function is used to integrate the power over a
bandwidth greater than or equal to the 99% bandwidth. The EUT was operating in transmit mode at the appropriate

center frequency.

The spectrum analyzer is set to:

Center frequency = the highest, middle and the lowest channels
RBW = 1MHz Span = auto
VBW = 1MHz (VBW = RBW) Sweep = auto

Detector function = peak

Measurement Data:

Frequency Test Results
et (MH2z) Szl N, Measured Data (dBm) Result
2412 1 12.67 Complies
802.11b 2437 6 12.57 Complies
2462 11 10.65 Complies
2412 1 12.70 Complies
802.11g 2437 6 12.48 Complies
2462 11 10.21 Complies
2412 1 12.81 Complies
802.11n -
2437 6 12.52 Complies
_20MHz
2462 11 10.22 Complies
2422 1 12.72 Complies
802.11n -
2437 4 12.16 Complies
_40MHz
2452 7 10.95 Complies

- See next pages for actual measured spectrum plots.

Minimum Standard:

Peak output power < 1w

Copyright © 2013, LTA Co., Ltd. Page 20 of 98
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Ref. No.: LR500111301B
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Ref. No.: LR500111301B

802.11n_20MHz
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Ref. No.: LR500111301B

3.2.3 Power Spectral Density

Procedure:
*The testing follows FCC KDB Publication No. 558074 D01 DTS Meas. Guidance and TCB Workshop 2012, April.
The peak power density is measured with a spectrum analyzer connected to the antenna terminal while the EUT is

operating in transmission mode at the appropriate frequencies.

The spectrum analyzer is set to:

RBW = 3 kHz Span = 300 kHz
VBW = 3 kHz Sweep = 100 sec
Detector function = peak Trace = max hold

Measurement Data:

Frequency Test Results
et (MH2z) Szl N, Measured Data (dBm) Result
2412 1 -19.10 Complies
802.11b 2437 6 -19.17 Complies
2462 11 -21.83 Complies
2412 1 -21.71 Complies
802.11g 2437 6 -21.98 Complies
2462 11 -24.29 Complies
2412 1 -21.94 Complies
802.11n -
2437 6 -21.60 Complies
_20MHz
2462 11 -24.90 Complies
2422 1 -26.46 Complies
802.11n -
2437 4 -27.19 Complies
_40MHz
2452 7 -28.71 Complies

- See next pages for actual measured spectrum plots.

Minimum Standard:

Power Spectral Density < 8dBm @ 3kHz BW

Measurement Setup

Same as the Chapter 3.2.1 (Figure 1)
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Ref. No.: LR500111301B
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802.11g Power Density Measurement
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Ref. No.: LR500111301B

802.11n 20MHz Power Density Measurement
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Ref. No.: LR500111301B

802.11n 40MHz Power Density Measurement
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CHY

i Spectrum

ALt

Ref Level 11.00 dém

&

Offset 1.00 dB & RBW 3 kHz

30 dB & SWT

100 5

VBW 3 kHz Mode Auto FFT

@ 1Pk Max

0 dBm

M1[1]

-28.71 dBm
2451857160 GHz

=10 dBm

-20 dBm

Pl

Bm

\

AT

M

-40 dBm "'H

-50 dBm

o

i
“xﬁfhﬂh, *.L/\ JI.-

-60 dBm

!\Uﬂ f\ ,ﬂJ \

=70 dém

-80 dBm

CF 2.452 GHz

691 pts

Measuring...

Span 300.0 kHz

Copyright © 2013, LTA Co., Ltd.

Page 37 of 98



Ref. No.: LR500111301B

3.2.4 Band - edge

Procedure:
*The testing follows FCC KDB Publication No. 558074 D01 DTS Meas. Guidance and TCB Workshop 2012, April.
The bandwidth at 20dB down from the highest in band spectral density is measured with a spectrum analyzer
connected to the antenna terminal, while EUT had its hopping function disabled at the highest, middle and the lowest
available channels.
After the trace being stable, Use the marker-to-peak function to measure 20 dB down both sides of the intentional

emission.

The spectrum analyzer is set to:

Center frequency = the highest, middle and the lowest channels

RBW =100 kHz VBW =100 kHz
Span = 80/160 MHz Detector function = peak
Trace = max hold Sweep = auto

Measurement Data: Complies
- All conducted emission in any 100kHz bandwidth outside of the spread spectrum band was at least 20dB lower
than the highest inband spectral density. Therefore the applying equipment meets the requirement.

- See next pages for actual measured spectrum plots.

Minimum Standard: >20dBc

Measurement Setup

Same as the Chapter 3.2.1 (Figure 1)
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802.11b Band—edge : Conducted Measurements

Spectrum
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Ref. No.: LR500111301B

*802.11b mode

Band-edges in the restricted band 2310-2390 MHz measurement

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHZz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable
2389 41.45 @ 50.67 \% 29.1 24 .4 54.0 74.0 46.2 55.4 7.8 18.6
Band-edges in the restricted band 2483.5-2500 MHz measurement
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHZz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable
2483.5 40.22 | 49.56 \ 29.1 24.4 54.0  74.0 | 45.0 543 9.0 19.7

Note : This EUT was tested in 3 orthogonal positions and the worst-case data was presented
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Ref. No.: LR500111301B

802.11g Band—edge : Conducted Measurements
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Ref. No.: LR500111301B

*802.11 g mode

Band-edges in the restricted band 2310-2390 MHz measurement

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHZz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable
2389 42.25 @ 53.03 H 29.1 24 .4 54.0 74.0 47.0 57.8 7.0 16.2
Band-edges in the restricted band 2483.5-2500 MHz measurement
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHZz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable
2483.5 41.56 | 52.06 H 29.1 24.4 54.0  74.0 | 46.3 @ 56.8 7.7 17.2

Note : This EUT was tested in 3 orthogonal positions and the worst-case data was presented
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Ref. No.: LR500111301B

802.11n 20MHz Band—edge : Conducted Measurements
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Ref. No.: LR500111301B

*802.11 n_20MHz mode

Band-edges in the restricted band 2310-2390 MHz measurement

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHZz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable
2390 43.45 @ 53.77 H 29.1 24 .4 54.0 74.0 48.2 58.5 5.8 15.5
Band-edges in the restricted band 2483.5-2500 MHz measurement
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHZz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable
2483.5 41.19 | 52.48 H 29.1 24.4 54.0  74.0 | 459 @ 57.2 8.1 16.8

Note : This EUT was tested in 3 orthogonal positions and the worst-case data was presented
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802.11n 40MHz Band—edge : Conducted Measurements

Spectrum
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*802.11 n_40MHz mode

Band-edges in the restricted band 2310-2390 MHz measurement

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHZz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable
2389.9 41.67 @ 51.49 \% 29.1 24 .4 54.0 74.0 46.4 56.2 7.6 17.8
Band-edges in the restricted band 2483.5-2500 MHz measurement
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHZz] AV / Peak Antenna AV / Peak AV / Peak AV / Peak
+ Cable
2483.5 40.36 | 51.1 \ 29.1 24.4 54.0  74.0 | 45.1 @ 55.8 8.9 18.2

Note : This EUT was tested in 3 orthogonal positions and the worst-case data was presented
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802.11b — channel 1
Frequency Range = 30 MHz ~ 10" harmonic.

Spectrum |'n§-‘:

Ref Level 0.00 dém Offset 1.00 08 & RBW 100 kHz

Alt 15d8 SWT 265ms  VBW 100 kHz Mode Auto Sweep
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802.11b - channel 6
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Spectrum

802.11b —channel 11

Frequency Range = 30 MHz ~ 10" harmonic.

(=]
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802.11g — channel 1
Frequency Range = 30 MHz ~ 10" harmonic.

(=]

Ref Level 0.00 dém Offset 1.00 dB & RBW 100 kHz
15 dB  SWT 265 ms VYBW 100 kHz Mode Auto Sweap
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Spectrum

802.11g —channel 11

Ref Level 0.00 dBm

Frequency Range = 30 MHz ~ 10" harmonic.
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802.11n_20MHz - channel 1
Frequency Range = 30 MHz ~ 10" harmonic.

(=]

Ref Level 0.00 dém Offset 1.00 dB & RBW 100 kHz
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802.11n_20MHz - channel 6
Frequency Range = 30 MHz ~ 10" harmonic.
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802.11n_20MHz —channel 11

Frequency Range = 30 MHz ~ 10" harmonic.

Spectrum
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802.11n_40MHz - channel 1
Frequency Range = 30 MHz ~ 10" harmonic.

Spectrum i’é‘:

Ref Level 0.00 dé@m Offset 1.00 dB@ & RBW 100 kHz
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802.11n_40MHz — channel 4
Frequency Range = 30 MHz ~ 10" harmonic.
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802.11n_40MHz —channel 7
Frequency Range = 30 MHz ~ 10" harmonic.

Spectrum
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3.2.5 Field Strength of Harmonics - Transmitter

Procedure:
* The testing follows TCB Workshop 2012, April and fulfills ANSI C63.4-2003 and the guidelines in ANSI

C63.10-2009 test requirement. The EUT was placed on a 0.8m high wooden table inside a shielded enclosure. An
antenna was placed near the EUT and measurements of frequencies and amplitudes of field strengths were recorded
for reference during final measurements. For final radiated testing, measurements were performed in OATS.
Measurements were performed with the EUT oriented in 3 orthogonal axis and rotated 360 degrees to determine

worst-case orientation for maximum emissions.

The spectrum analyzer is set to:

Center frequency = the worst channel

Frequency Range = 9 kHz ~ 10" harmonic.

RBW =120 kHz ( 9kHz ~ 1 GHz) Peak: VBW = RBW

=1MHz (1 GHz ~ 10" harmonic ) Average: VBW=10Hz
Span = 100 MHz Detector function = peak
Trace = max hold Sweep = auto

Measurement Data: Complies
- See next pages for actual measured data.
- No other emissions were detected at a level greater than 20dB below limit.

- The three antennas were used with this EUT during the Testing.

Minimum Standard: FCC Part 15.209(a)

Frequency (MHz) Limit (uv/m) @ 3m
0.009 ~ 0.490 2400/F (kHz) @ 300m
0.490 ~ 1.705 24000/F (kHz) @ 30m

1.705~ 30 30 @ 30m
30~88 100 **
88 ~ 216 150 **

216 ~ 960 200 **

Above 960 500

** Except as provided in 15.209(g), fundamental emissions from intentional radiators operating under this Section shall
not be located in the frequency bands 54-72 MHz, 76-88MHz, 174-216MHz or 470-806MHz. However, operation
within these frequency bands is permitted under other sections of this Part, e.g. 15.231 and 15.241.
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802.11b Measurement Data:

(Above 1GHZz2)

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp.
[MHZz] AV / Peak Antenna Cable AV / Peak AV / Peak | AV / Peak
Gain
4824 43.44 @ 49.69 H 31.4 36.5 5.7 54.0 74.0 | 441 50.4 9.9 23.6
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp.
[MHZz] AV / Peak Antenna Cable AV / Peak AV / Peak | AV / Peak
Gain
| | |
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp.
[MHZz] AV / Peak Antenna Cable AV / Peak AV / Peak | AV / Peak
Gain
4924 | 41.67 47.73 | H 31.4 36.5 57 | 540 74.0 117 256
No emissions were detected at a level greater than 20dB below limit.
802.11b Measurement Data: (9kHz - 30MHz)
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Pol. Factor [dBuV/m] [dBuV/m] [dB]
[MHZz] AV / Peak Antenna | Amp.Gain+Cable AV / Peak AV / Peak | AV / Peak
No emissions were detected at a level greater than 20dB below limit.
*No emissions were detected at a level greater than 20dB below limit.
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802.11g Measurement Data: (Above 1GHZz)

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp.
[MHZz] AV / Peak Antenna Cable AV / Peak AV / Peak | AV / Peak
Gain
4823 44.62 @ 50.21 \% 31.4 36.5 5.7 54.0 74.0 | 453 50.9 8.7 23.1
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp.
[MHZz] AV / Peak Antenna Cable AV / Peak AV / Peak | AV / Peak
Gain
4883.9 46.76 | 52.14 | V 31.4 36.5 5.7 | 54.0 | 740 | 47.4 | 528 | 6.6 | 21.2
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp.
[MHZz] AV / Peak Antenna Cable AV / Peak AV / Peak | AV / Peak
Gain
49239 | 4388 4952 | v | 314 36.5 57 | 540 740 | 446 502 | 95 23.8
No emissions were detected at a level greater than 20dB below limit.
802.11g Measurement Data: (9kHz - 30MHz)
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Pol. Factor [dBuV/m] [dBuV/m] [dB]
[MHZz] AV / Peak Antenna | Amp.Gain+Cable AV / Peak AV / Peak | AV / Peak
No emissions were detected at a level greater than 20dB below limit.

*No emissions were detected at a level greater than 20dB below limit.
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802.11n 20MHz Measurement Data: (Above 1GHz)

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp.
[MHZz] AV / Peak Antenna Cable AV / Peak AV / Peak | AV / Peak
Gain
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp.
[MHZz] AV / Peak Antenna Cable AV / Peak AV / Peak | AV / Peak
Gain
| | |
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp.
[MHZz] AV / Peak Antenna Cable AV / Peak AV / Peak | AV / Peak
Gain
4924 | 4112 4655 | v | 314 36.5 57 | 540 740 122 2638
No emissions were detected at a level greater than 20dB below limit.
802.11n_20MHz Measurement Data: (9kHz - 30MHz)
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Pol. Factor [dBuV/m] [dBuV/m] [dB]
[MHZz] AV / Peak Antenna | Amp.Gain+Cable AV / Peak AV / Peak | AV / Peak
No emissions were detected at a level greater than 20dB below limit.
*No emissions were detected at a level greater than 20dB below limit.
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802.11n 40MHz Measurement Data: (Above 1GHz)

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp.
[MHZz] AV / Peak Antenna Cable AV / Peak AV / Peak | AV / Peak
Gain
4823.9 42.29 @ 46.34 \% 31.4 36.5 5.7 54.0 74.0 | 43.0 47.0 11.0 27.0
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp.
[MHZz] AV / Peak Antenna Cable AV / Peak AV / Peak | AV / Peak
Gain
| | |
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp.
[MHZz] AV / Peak Antenna Cable AV / Peak AV / Peak | AV / Peak
Gain
No emissions were detected at a level greater than 20dB below limit.
802.11n_40MHz Measurement Data: (9kHz - 30MHz)
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Pol. Factor [dBuV/m] [dBuV/m] [dB]
[MHZz] AV / Peak Antenna | Amp.Gain+Cable AV / Peak AV / Peak | AV / Peak

No emissions were detec

ted at a level greater than 20dB below limit.

*No emissions were detected at a level greater than 20dB below limit.
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3.2.6 Field Strength of Harmonics - Receivers

Definition:
The field strength of emissions from intentional radiators was measured. In case of the air temperature of the test site

is out of the range is 10 to 40°C before the testing proceeds the warm-up time of EUT maintain adequately

Test method : FCC Part 15.209

Frequency Range : 9 kHz ~ 10™ harmonic.

Bandwidth . 120kHz (F<1GHz) 1 MHz (F>1GHz)
Distance of antenna 3 meters

Test mode : Rx mode

Result . Complies

Measurement Data:
- Refer to the next page.
- No other emissions were detected at a level greater than 20dB below limit

- It gave the worse case emissions.

Field Strength Limit
Part 15.209 LIMIT:

Frequency (MHz) Limit (uv/m) @ 3m
0.009 ~ 0.490 2400/F(kHz)
0.490 ~ 1.705 24000/F(kHz)

1.705~ 30 30
30 ~88 100 **
88 ~ 216 150 **

216 ~ 960 200 **

Above 960 500

** Except as provided in 15.209(g), fundamental emissions from intentional radiators operating under this Section shall
not be located in the frequency bands 54-72 MHz, 76-88MHz, 174-216MHz or 470-806MHz. However, operation
within these frequency bands is permitted under other sections of this Part, e.g. 15.231 and 15.241.
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Measurement Data: (30MHz ~ 10" harmonic.)

Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHZz] AV / Peak Antenna AV / Peak AV / Peak | AV / Peak
+Cable
No emissions were detected at a level greater than 20dB below limit.
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHZz] AV / Peak Antenna AV / Peak AV / Peak | AV / Peak
+Cable
No emissions were detected at a level greater than 20dB below limit.
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Factor [dBuV/m] [dBuV/m] [dB]
Pol.
Amp. Gain
[MHZz] AV / Peak Antenna AV / Peak | AV / Peak AV / Peak
+Cable
No emissions were detected at a level greater than 20dB below limit.
Measurement Data: (9kHz - 30MH2z)
Reading Correction Limits Result Margin
Frequency
[dBuV/m] Pol. Factor [dBuV/m] [dBuV/m] [dB]
[MHZz] AV / Peak Antenna | Amp.Gain+Cable AV / Peak AV / Peak | AV / Peak

No emissions were detec

ted at a level greater than 20dB below limit.

*No emissions were detected at a level greater than 20dB below limit.
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3.3 Subpart B

3.3.1 Test Summary

. Status
Parameter Applied Standard
(note 1)
. Emission
Radiated disturbance FCC Part 15.109: (October 1, 2010) C
Conducted disturbance FCC Part 15.107: (October 1, 2010) C
Disturbance voltage at the antenna terminals FCC Part 15, Subpart B: (October 1, 2010) C

Note 1:  C=Complies NC=Not Complies NT=Not Tested = NA=Not Applicable

* The data in this test report are traceable to the national or international standards.

Frequency range to be scanned:

0.15 MHz - 30 MHz as conducted measurement
30 MHz - 1 000 MHz (1 GHz) as radiated measurement
1 000 MHz(1GHz) — 18 000 MHz (18 GHz) as radiated measurement

Bandwidth:
Measured by the CISPR quasi-peak function Bandwidth is 10 kHz in the frequency 0.15 MHz to 30 MHz, 120 kHz in

the frequency 30 MHz to 1 000 MHz. and 1 000 MHz in the frequency 1 GHz to 18 GHz

A sample calculation:

COR. F (correction factor)= Antenna factor + Cable loss- Amp.gain- Distance correction

Emission Level= meter reading + COR.F

3.3.2 Operating Mode of the EUT

The tests have been conducted with the following operational mode(s) of the EUT.

Name of mode in the report Description

ATSC, PC monitor mode -

3.3.3 Modification

- None
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3.3.4 List of EUT and accessory

EUT
Category Model Name Serial No. Manufacturer Remarks
SMART TV SMB815 N/A ITITECHNOLOGY CO.,LTD -
ACCESSORY
Category Model Name Serial No. Manufacturer Remarks
3.3.5 Cable List
Cable List
Shielding Remarks
Type Length (m) (Cable/backshell) From to
AC/DC (AC/AC)
1.5 YES/YES RFIN DC(AC)/ RFOUT
TV POWER SUPPLY
3.3.6 Block diagram of the EUT test
3 Pin AC Line
I
2 Pin AC Line
«— | AC/DC(AC/AC)
TV POWER SUPPLY
EUT
A: ADPATER
Note) refer to the Test setup photograph.
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3.4- Test Site Description

1-Facility

All the testing facilities are periodically serviced as a daily check for equipment and cables systems, an every 6 months
facility check for the facilities and a monthly check and annual calibration for testing equipment according to ISO/IEC
17025. All the testing facilities are used as the same specifications shown below. There are descriptions both for radiated
disturbance measurement and conducted disturbance measurement conformed by ANSI C 63.4:2003.
The NSA measurement of the OATS was performed on October 1, 2009 according to ANSI C 63.4 : 2003.

2-1 Radiated Disturbance Measurement — Below 1 GHz

EUT Room|

Antenna to EUT Distance 3 m/10 m

EUT

[
IO.8m

TRILOG Antenna N1

O

e —

Antenna to aroynd

distance 1 mto ¢

m

| | Turn Table

Metal Ground Plane Size(7.2 mx16 m ™~ 7.2 mx40 m) |

—Amplifier

EMI Receiver

connections for equipment

2-2 Conducted Disturbance Measurement

RN
Vertical ground Plane
EUT 04m
[
08m IAMN IV\\
Horizontal ground Plane Bonded to
horizontal
ground plane
Pulse limiter EMI .
Receiver

connections for equipment
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2-3 Radiated Disturbance Measurement — Above 1 GHz

VWWWWWWAWWWWWWWWWY

3m Semi Anochoic Chamber

(5x8x3.8)
:' _______________ iy Fy
I
|
! Horn |
| Antenna * am g
|
I
1
2m .
Antenna to ground | |
distance 1 mto2m
by size of EUT
im im
MANA ez
k4

Amplifier EMI Test Receiver
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3.5- Test Procedure

3.5.1 Radiated Disturbance Measurements — Below 1 GHz

- Test site is met the requirements of ANSI C 63.4:2003 and the distance between the EUT and the antenna is
adjusted 3m/10m.

+ The turntable can be rotated 360 degrees.

+ The antenna can be adjusted between 1m and 4m in height above the ground.

+ The EUT is placed on the non-conducting table with 0.8m height on the turntable.

- Measurements are carried out using a EMI test receiver with peak detectors (100 kHz bandwidth) and

an EMI receiver with quasi-peak detectors(120 kHz bandwidth).

- Refer to the list of test equipment used for the test.

+ TRILOG antenna are used as wideband antenna.

+ The TRILOG antenna is used in the frequency range of 30 MHz to 1 000 MHz, the Horn antenna is used in the
frequency range of 1GHz to 18 GHz.

+ A variable attenuator is used for verifying amplifier’s linearity.

- Rotating the turntable and adjusting the height of the antenna are carried out by control buttons on the console.

- Refer to "Brief Information"(page 7-8) about details of the EUT and configuration of the cables.

- Measurement is carried out by a LTA operator as manual operation.

—searching for some of High disturbance frequency points than the other points with the following settings;
bandwidth 100 kHz, frequency range 10 MHz between 30 MHz and 300 MHz and frequency range 50 MHz
between 300 MHz and 1 GHz.

—searching the worst direction with the maximum level of the disturbance wave in rotating the turntable
360 degrees at each searched frequency point.

—setting the height of the antenna with the maximum level of the disturbance wave from 1m to 4m.
—reading the disturbance level by the EMI receiver with quasi-peak detectors (120 kHz bandwidth)
according to ANSI C 63.4:2003.

—measuring to vertical and horizontal polarization.

—calculating the measurement result with the following formula or equation:

(Measurement result= measured value + antenna factor + antenna cable loss)
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3.5.2 Conducted Disturbance Measurements

+ The measurement is carried out on an open site with horizontal and metallic ground plane.

* An AMN(Artificial Mains Network) with a nominal impedance (50Q/50uH) as defined
in ANSI C 63.4:2003, shall be utilized.

+ The AMN is grounded on a horizontal metal ground plane.

- Measurement is carried out using an EMI receiver with quasi-peak detectors and average detector.
(Refer to the List of test equipment used for the test.)

+ The shortest distance between the EUT and the AMN is 0.8m.

+ The EUT is placed on the non-conducting table with 0.8m height.

+ A remote switch is used for changing phases between Line (L) and Neutral (N).

- Refer to "Brief Information"(page 5-8 ) about details of the EUT and configuration of the cables.

+ Measurement is carried out as manual operation.
-detecting the maximized emission level using the maxhold function after setting the spectrum
analyzer bandwidth 1 MHz and the frequency range from 150 kHz to 1 MHz , 1 MHz to 5 MHz and 5 MHz
to 30 MHz.
—searching the maximum frequency point of the disturbance wave in each frequency range.
—reading the disturbance level of quasi-peak, average and Line (L) and Neutral (N) in 9 kHz bandwidth
by the EMI receiver.
—calculating the measurement result with the following formula or equation.
(Result = Reading + Cor.F.)
(Margin = Limit- Result)
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3.5.3 Radiated Disturbance Measurements — Above 1 GHz

- Test site is met the requirements of ANSI C 63.4:2003 and the distance between the EUT and the antenna is
adjusted 3m.

+ The turntable can be rotated 360 degrees.

+ The antenna can be adjusted between 1m in height above the ground.

+ The EUT is placed on the non-conducting table with 1m height on the turntable.

- Measurements are carried out using a EMI test receiver with peak detectors (1 MHz bandwidth) and

an EMI receiver with peak and average detectors(1 MHz bandwidth).

« Refer to the list of test equipment used for the test.

+ HORN antenna are used as wideband antenna.

- The HORN antenna is used in the frequency range of 1 GHz to 18 GHz.

+ A variable attenuator is used for verifying amplifier’s linearity.

- Rotating the turntable and adjusting the height of the antenna are carried out by control buttons on the console.

+ Refer to "Brief Information"(page 7-8) about details of the EUT and configuration of the cables.

- Measurement is carried out by a LTA operator as manual operation.
—searching the worst direction with the maximum level of the disturbance wave in rotating the turntable

360 degrees at each searched frequency point.

—setting the height of the antenna with the maximum level of the disturbance wave from 1m

—reading the disturbance level by the EMI receiver with peak and average detectors (1 MHz bandwidth)

according to ANSI C 63.4:2003.

—measuring to vertical and horizontal polarization.

—calculating the measurement result with the following formula or equation:

(Measurement result= measured value + antenna factor + antenna cable l0ss)
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3.5.4- List of Equipment Used For the Tests

Inter Last
Item Model Name Serial No. Manufacturer

val Cal.
1 EMI TEST Receiver ESCI7 100722 R&S 1vyear | Sep-12
2 | Two-LineV-Network <MAIN> ENV216 100408 R&S 1year | Sep-12
3 | Two-Line V-Network <SUB> ESH3-Z5 893045/017 R&S 1year | Apr-12
4 TRILOG Antenna VULB 9160 9160-3172 SCHWARZBECK 2 year | Sep-12
5 HORN ANTENNA 3115 114105 ETS 2 year | Jan-12
6 | Amplifier (1 - 18 GHz) 8449B 3008A02126 Agilent 1year | Mar-12
7 ABSORBING CLAMP MDS21 3665 SCHWARZBECK 1vyear | Sep-12
8 | V-NETWORK ESH3-Z6 100378 R&S 1year | Sep-12
9 | Pulse Limiter ESH3-Z2 100710 R&S 1year | Mar-12
10 | RF Amplifier(-1 GHz) 8447D 2944A07882 HP 1year | Sep-12

11 | e3 software e3 5.5.201a AUDIX - -

12 | Impedance Stabilization Network ISN T800 27109 TESEQ 1year | Feb-12
13 | Impedance Stabilization Network ENY81-CA6 101565 R&S 1year | Jan-12
14 | EZ-17 RF-CURRENT PROBE Ez-17 100508 R&S 2 year | Jan-12
15 | Attenuator (3 dB) 8491A 37822 HP 1year | Sep-12
16 | Attenuator (10 dB) 8491A 63196 HP 1year | Sep-12
17 | Hygro-Thermograph THB-36 0041557-01 1ISUZU 1year | Sep-12

18 | Mini-Circuits Splitter ZFSC-2-2500 SF617800326 Mini-Circuits N/A N/A

19 | Mini-Circuits Splitter ZFM-150 15542 Mini-Circuits N/A N/A
20 | Spectrum Analyzer (-2.9 GHz) 8594E 3710A04074 HP 2 year | Mar-12
21 | Test Receiver(~30 MHz) ESHS10 828404/009 R&S 1year | Mar-12
22 | Power Divider 11636A 06243 HP 2 year | Sep-12

23 | Matching Pad 932A 75953 EIDEN N/A N/A
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3.6 Radiated Disturbance Measurements
3.6.1 ATSC mode
3.6.1.1 Below 1 GHz - Local oscillator

Local oscillator (CH 02)

Frequency Harmenie Reading | Factor | Level QP | Limat QP | Margin QP | Height | Angle Polarity
[MHz] [iBuv] [dB] | [dBuvim] | [dBul/m] [dE] [eml] il |
62 1 375 -1621 2129 40 18.71 EYE] 126 H
62 1 438 -16.21 2759 a0 1241 100 254 L'
124 2 425 -15.31 2719 435 16.31 381 157 H
124 2 521 -15.31 3679 435 671 100 148 v
186 3 50.6 =15.00 356 4315 79 248 236 H
186 E | 53.6 -15.00 38.6 435 49 100 229 W
248 4 46,8 -13.66 3314 46 12 86 123 S8 H
248 4 46,7 -13.66 33.04 46 1296 100 3oz W
310 5 54.2 =11.26 4294 46 308 100 214 H
310 5 526 -11.26 41.34 46 466 100 102 W
£ 6 472 -9.79 3741 46 8.59 102 118 H
372 6 47.5 -9.79 37,71 46 8.29 168 75 W
434 7 423 -843 3387 46 1213 103 94 H
434 7 46.2 -843 777 46 823 149 158 v
4596 8 36.7 =7.16 2954 46 1646 126 169 H
496 8 381 -7.16 3094 46 15.06 154 a2 WV
L5B 9 a2 -5.29 3671 46 929 147 73 H
558 9 48 -5.20 4271 46 329 103 66 v
B0 10 44.3 -3.56 40.74 46 526 121 100 H
B30 10 491 -3.56 4554 46 046 100 25 W
BE2 11 353 -1597 3233 46 12.67 159 a3 H
BE2 11 416 -197 3963 46 637 132 297 W
744 12 353 -064 34.66 46 11.34 149 145 H
744 12 381 =064 3746 46 B.54 210 1E1 W
BOG 13 35 0.53 3553 46 1047 204 17 H
206 13 36.2 0.53 36.73 46 9.7 153 48 W
268 14 426 147 44.07 46 193 125 43 H
268 14 44.4 147 4587 46 013 114 209 W
930 15 328 3.57 36.37 46 963 126 157 H
930 15 337 3.57 3727 46 B.73 130 153 W
5992 15 381 6.79 44 89 54 911 100 57 H
952 16 39.6 6.79 46,39 54 761 100 B4 v

TEST EQUIPMENT USED: 01, 04, 05, 06, 07, 10, 11
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TEST EQUIPMENT USED: 01, 04, 05, 06, 07, 10, 11

Copyright © 2013, LTA Co., Ltd. Page 71 of 98



Ref. No.: LR500111301B

3.6.1.2 Below 1 GHz - Other frequencies (CH 14)
- AC/AC TV power supply

245 habug-ri, yangi-Mypeon, Youngin-si,
Gyeonggi-do 4459-822 Korea
Tel :+82-51-3236005,2

Fax:+82-31-3236010

EUT/Model No.: SMB2LE TEST MODE: ATSC{AC / AC) mode
Temp Humi - 4 / 27 Tested by: PARE.H.W
Data: 130
a0 Level (dBu\im) Date: 2012-12-06
FCC CLASS.B
| | j
4 5
40 B
1
2
1]
30 50 100 200 500 1000
Frequency {(MHz)
Freqg Reading C.F Besult Limit Margin Height Angle Polarity
Qr

MH= dBuV /m dE fm ABuy fm dABuV /m dB fui i deg
1 45 78 EO_s50 -15_&d4 3E.Z6 40.00 4. 74 100 71 WERTICAL
i 8E5.93 EZ._40 -1l2_81 BE.E9 40.00 741 100 73 WERTICAL
3 EB43.E7 4830 =5 47_ 53 46 00 3,42 100 Z50 HORIZONTAL
4 TE4_05 4110 -1.0¢ 4005 4500 5.34 l1ls £837 HORIZONTAL
£ 8E7.0Z 3&_50 1.31 33.81 4600 .13 123 Z41 YWERTICAL
& 914,26 36._40 Z.71 39.11 4600 .83 130 &7 HORIZONTAL

Bemarks: C.F (Correction Factor) = Antenna factor + Cable loss - Preamp gain

TEST EQUIPMENT USED: 01, 04, 05, 06, 07, 10, 11
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- AC/DC TV power supply

245 Fabnz-ri, vangi-Mireon, Voungin-si,
Gyeonggi-do 4459-822 Korea
Tel :+82-31-5323£008,2

Fax:+82-31-3238010

EUT /Model No.: SMES1E TEET MODE: ATEC{AC / DC) mode
Temp Huwi :© 4 7 37 Tested by: PARK_H.W
Data: 127
- Lewvel (dBu/im) Date: 2012-12-06
FCC CLASS-B
4
| 3 5 3]
40
1 2
1]
30 a0 100 200 500 1000
Fregquency (MHz)
Freog Beading C_F Result Limit Margin Height Angle Polarity
ap

MH=z= dABul fm dB S ABul S ABul Am dE =318 deo
1 7E.1lg EZ.70 =138.49 Zd.Z1 4000 E.739 100 1Z& WERTICAL
£ loo_oz LE2_50 —-18._08 35_47 43_ 50 a2.08 297 42 HORIZONTAL
3 4l7.54 S0.40 —-5.80 410 46 00 440 100 14Z HORIZONTAL
4 543 z7 48 40 -5._72 47 68 4600 3.3F 103 54 HORIZONTAL
& TE4._05 40_80 —-1.04 3976 4600 .24 116 283 HORIZOMTAL
& 23012 22,80 1.78 40 L3 4600 5.4l 1zE& 147 HORIZONTAL

Pemarks: C.F iCorrection Factor) = Antenna factor + Cable loss — Preamp gain

TEST EQUIPMENT USED: 01, 04, 05, 06, 07, 10, 11
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3.6.1.3 Above 1 GHz - Local oscillator
Local oscillator (CH 02)

FregiMHz} Hidmoaie Reading(PK) | ReadinglAV) | CF Result(PK) | Resule(AV] | LinntfPK} | Limat{AY) | MarginPK] | Masgin{&V) | Height | Angle Polarity

[MHz] [dBuv] [dBuv] [dB] | jdBuN/m] | [dBuvim] | JdBum] | [dBuVim] [dE] [dB] [em] 17

1054 17 542 Er -12.90 4L30 24.70 74 54 £ 29.30 100 242 H
1054 17 554 3ES -12.90 4250 2560 T4 54 350 2B.40 100 153 W
1116 18 516 SE4 -12.37 35.23 1603 T4 4 ol 2797 100 62 H
1116 18 572 375 -12.37 4433 2513 T4 54 2917 2887 100 4 v
1178 19 556 395 -11.83 4377 ITHT 74 54 n23 2633 100 %8 H
1178 19 549 378 -11.83 4307 1597 T4 54 3093 2803 100 99 v
1240 20 58.2 394 -11.30 46.30 28.10 T4 54 27.10 25.50 100 72 H
1240 20 603 306 -11.30 45.00 2830 7 54 25.00 25.70 100 325 v
1307 21 547 405 -10,92 4378 F958 74 54 22 2442 100 &5 H
1302 21 584 413 -10.92 47.48 30,38 T4 54 2652 2362 100 154 v
1364 2 57.3 442 1056 | 4674 1364 74 54 2726 20.36 100 | 123 H
1364 2 594 4311 -10.56 4834 3254 74 4 2516 2146 100 20 v
1426 23 526 472 -10.20 4240 3700 T4 54 L&D 17.00 100 54 H
1426 23 111 4EE 10.20 4530 36,60 74 4 2870 17,40 100 75 v
1458 4 534 41.3 -9.84 4156 3146 T4 L4 3044 22.54 100 194 H
1438 2 516 d1B -9.84 ALT6 3296 74 5l X 2104 100 152 v
1550 25 587 451 457 5013 1551 74 =4 2387 1847 100 113 H
1550 5 59.2 354 857 45.63 983 74 4 24.37 2417 100 | 186 v
1612 17 S8 425 4,31 47.49 33,19 74 o4 2651 208] 100 42 H
1612 26 542 444 -9.31 4459 3509 4 4 2911 1891 100 LE] ¥
1674 27 55.6 437 -9.05 4E55 3465 T4 54 2745 19.35 100 42 H
1674 27 586 406 905 4955 3155 74 54 2445 2245 100 8 W
1736 28 574 355 -8.79 48561 . T4 4 25.39 2319 100 75 H
1736 28 582 11 -8.79 4541 Z9.81 T4 54 24.59 24.19 100 42 W
1798 29 549 423 -8.03 4657 3427 74 54 2713 19.73 100 35 H
1738 29 561 456 2.0 4807 1757 74 o4 2593 1643 100 95 v
1850 30 509 44.1 -7.13 4177 3697 74 54 3023 17.03 100 40 H
18560 30 4.3 415 -1.13 4717 35.37 T4 54 2683 1863 100 &5 v
1522 il 527 423 -6.23 4647 3607 74 54 2753 17.93 100 42 H
1922 a1 556 4E3 623 49.37 4007 74 =4 2463 1393 100 53 W
1984 1 53 465 -5.32 51.98 4118 T4 54 2202 1282 100 a7 H
1584 2 4.2 4.2 -5.32 4888 3888 74 4 2512 1512 100 48 v
2046 a3 589 473 508 53.82 4222 74 4 2018 1178 100 225 H
2046 13 515 425 L0 4842 1782 74 54 2558 1618 100 113 v
2108 4 5008 43.2 517 4563 3803 T4 4 28.37 15.97 100 324 H
2108 4 57.1 459 -5.17 5193 40.73 74 54 2207 13.27 100 318 v
2170 35 548 4.6 -5.26 4554 3934 74 54 24.46 14.66 100 57 H
2170 a5 553 B3 526 50.04 4104 74 =4 2396 1296 100 &0 v
222 1 562 451 5,36 5084 19,74 74 54 2316 14.26 100 176 H
2232 36 604 503 -5.36 55.04 4494 4 54 1836 .06 100 28 v
2294 a7 BLS A5E -5.31 56.19 4449 74 5 17.81 951 100 a2 H
274 az 583 472 -5.31 5299 4189 74 54 2101 1211 100 158 v
2356 L] 55.5 4.6 -5.20 5030 1940 T4 54 23170 14.60 100 196 H
2356 L] 549 L6 -5.20 49.70 3540 74 54 24.30 17.60 100 75 v
2418 39 588 405 5,12 5368 3538 T4 54 2032 1862 100 49 H
2418 L] 57.6 437 512 5248 3858 74 =4 2152 15.42 100 187 v
2450 40 533 429 499 42131 79 74 54 2569 1609 100 324 H
2480 40 549 418 -4.99 4591 3681 T4 54 24.0% 17.1% 100 36 v
2542 41 523 426 -4.75 4755 3785 L E 2645 1615 100 253 H
2542 41 519 403 A.7% 47.15 1555 74 54 2685 1E.45 100 321 v
2604 43 516 395 445 47.15 3505 T4 54 2685 18.95 100 | X9 H
2604 42 56.4 356 445 5135 3515 74 5 22.05 18.85 100 248 v
2B6E 43 57.6 425 -4.15 53.45 3835 74 54 2055 15.65 100 72 H
2E6E 43 S8 448 4,15 5265 ADHS 74 54 21.35 13.35 100 58 v
2728 44 549 416 -31.85 SL0O5 37.7% 74 o4 2295 1625 100 &7 H
2718 44 54.7 48 -3.8% 50.85 3895 4 54 2315 15.05 100 184 v
2730 a5 56.8 0.7 -3165 53.15 3705 74 54 2085 1695 100 152 H
2790 45 56.3 426 -1.65 5265 3895 74 54 2135 15.05 100 7 W
2852 46 59 453 -3.52 55.48 4178 T4 54 1852 1312 100 136 H
2852 46 59.3 48.7 -3.52 55.78 4518 T4 Sl 18.22 B.82 100 325 ¥
2914 a7 589 503 -339 55.51 4591 74 54 1E.4% 703 100 22 H

TEST EQUIPMENT USED: 01, 04, 05, 06, 07, 10, 11
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914 a7 5.2 469 -3.39 5381 43151 74 54 19 1045 100 38 L
FEi) 48 554 472 A7 5213 4353 T4 54 2187 10,07 100 | 13 H
i 48 SO8 444 L g 4753 4113 T4 54 2647 1287 100 242 v
M3 49 521 4317 -0 49 06 4065 T4 5d 2451 1334 100 i) H
338 4% 513 AL5 -3.04 4826 3956 74 bl 25.74 14.44 100 25 W
3100 50 526 405 -L75 4985 irTs 74 54 24.15 16.25 100 136 H
3100 S0 54T 418 275 5185 3905 T4 i 2205 1495 100 it | W
3162 51 528 44.9 - 246 5034 A244 T4 54 23566 1156 100 152 H
3162 51 ELE 41.2 -246 5114 T4 T4 54 2086 15.26 100 133 W
224 £2 S48 4312 217 S1EE 4108 T4 54 2137 1297 100 L4 H
24 52 LA 4513 217 5513 4113 T4 54 1867 1087 104 215 WV
j28e 53 SET 452 154 54.TE 430 T4 5d 1%.24 1074 100 15 H
3286 53 549 413 -1.54 5296 Eir T4 54 21081 14.74 100 103 W
3348 54 538 436 AT 5208 41.8% T4 54 2195 12,15 100 FF H
3348 54 8LE £25 175 SLEL 0% T4 54 M5 125 100 15 W
10 55 379 4319 -1.58 5634 4234 L] 54 1766 11.66 100 b H
10 111 L€ 96 156 B4 1804 T4 54 1926 1596 104 e W
M2 S& 574 458 137 603 4543 T4 54 17497 B57 10 53 H
72 56 526 472 -137 5173 4583 T4 54 21 817 100 &0 W
3534 57 556 A5 -1.30 5440 4340 T4 54 1%60 1060 100 F H
3534 57 S48 452 -0 5360 44.00 74 54 2040 10000 100 B6 W
i ] 1] £53 421 103 8T 417 T4 54 1573 1271 104 o H
E3 58 S48 448 103 57 4377 T4 54 2023 1023 101 17 W
658 59 574 476 -0A7 5693 4673 T4 54 1707 T.27 100 4 H
EE L1 ] LT 421 QAT EATY 4143 T4 54 1527 1257 100 Fat) v
LT¥i] i 573 445 070 SEE0 41R0 T4 54 17.40 1020 100 228 H
EEri] &0 Sd6 41.9 -070 5390 41 T4 5d 10 12.80 100 ¥ L
3TR2 Bl 562 4316 -043 5571 43111 74 54 18.29 10.89 100 H
3782 61 [T] 444 045 5351 4351 T4 54 2045 10,05 100 &3 [
1Rad Gl 4y 428 il ¥ 408 4358 T4 54 19492 1142 100 44 H
Ra4 G2 555 456 032 5528 4538 T4 54 1872 Bi2 100 257 W
1306 [ SE4 427 0,04 5844 4274 74 5 15.56 11.26 100 169 H
1906 B3 B3 4318 00 B4 43184 74 54 1165 1016 100 184 v
968 [ B4 416 0.31 BOLTL 4251 T4 [T 13.29 11,05 100 T2 H
1964 [ BLS 493 031 BlEL 4851 T4 54 121% 439 100 (=] v
4030 85 BT 4B7 049 61149 4919 T4 54 1081 48] 100 Fatl H
4030 &5 EO0d 46.5 4% BOES 4693 T4 5 1111 .01 100 &6 W
4052 66 596 44.2 058 E00E 4478 74 54 13.82 i 100 220 H
4097 b6 574 415 058 5758 4748 T4 54 16,02 11.52 10 | na v
4154 a7 L% 421 068 SLER 4798 74 54 1812 1102 100 Pt H
4154 &7 516 412 068 5228 41 8% 74 54 2172 1212 100 &0 W
4216 (o] S 453 077 5477 4507 T4 5 1923 1.93 100 BT H
4218 =] L% 471 o7 s&a7 4787 74 54 1503 813 100 48 v
278 G 57 446 0ES 0SS 4545 T4 54 1345 BS5S 100 a4 H
4278 69 Gl4 487 085 625 4955 74 5 1175 445 100 236 L
4340 m [TF] 452 08% [T 4605 T4 [ 1341 1a1 100 a8 H
4340 M [T 451 [T] [ERE] 4619 T4 54 141 LET 100 [} [
4807 71 556 457 054 5654 4754 74 54 17.4E B.3E 104 153 H
)2 71 574 dd.4 094 S& 44 4534 74 il 15.66 BG6 100 il W
Aafed T2 579 4213 0.98 5888 4328 74 5 15.12 W72 100 158 H
4abd 1 B0 AL5 .98 B8 43148 74 4 1272 10152 100 136 L
4526 7 El4 416 109 GEAR 4469 74 5d 1151 931 100 ol H
4526 73 &L 482 109 6253 4929 74 54 1101 471 100 7 W
ALAR M [1F] ATE 128 [T ARER T4 54 [XF] 512 100 165 H
4GHE 74 5L 416 128 SE08 A4 BE T4 54 15.492 912 10 4 W
dh50 75 594 482 148 GOER 4968 74 54 1112 432 100 142 H
4650 75 ST 48.1 148 O 4958 74 5d 13.82 442 100 Fr L
4712 7h 57.6 A16 L&7 5927 4427 74 54 14.73 .73 100 36 H
42 % 55 439 167 (3 4557 T4 54 17.33 A4l 100 120 [
47714 7 §94 457 182 &2 4752 T4 54 1278 [l 10 e H
4T n 546 5.2 182 5647 4702 T4 54 17.58 .98 100 26 v
4836 T L5 E | 419 1A% £419 4579 T4 54 1981 B2l 100 32 H
FLETY T8 L] 424 1E8% LT | 441 74 54 121 a7l 100 L ¥} W
B0 Fi: ] S48 418 196 S6.TE 4176 T4 54 17.24 1024 100 249 H
45593 m 563 444 196 5826 4636 74 54 15.74 764 100 T L
4960 RO T 423 203 [T 44.33 T4 54 17.17 967 100 04 H
4560 B L1 452 203 BLEY 4823 T4 54 1247 L% 100 &9 v

TEST EQUIPMENT USED: 01, 04, 05, 06, 07, 10, 11
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Local oscillator (CH 12)

Freq.[MHz) Hanreile F!r.1qu-;l'-'kfl ReadenglAl) C.F Resule(PK) | ResultlAV) | LimitPE) | Limat[AV) | Margin(PK] | MarginlAV) | Hesght | Angle Pnl.‘lritr
{MHz) [dBuv] [dBu\] [df] | (dBuVim] | [dBuV/m] | [dBuVim] | [dBuvim] (B} [dit] |im] [*
1060 5 536 413 -12.85 40.75 FBA5 74 54 33.25 25.55 100 165 H
1060 5 G2 425 -1L1AB5 4135 F965 4 54 3265 24.35 100 146 v
1272 & S 442 -11.09 4351 3311 4 54 3049 J0.ES 100 435 H
1272 & 546 419 -11.09 41.51 &1 4 W™ 3249 4319 100 469 v
1484 3 528 465 -9.87 4293 36.63 74 had 3107 17.37 100 & H
1484 I 563 423 087 4641 1243 4 54 2157 F1.57 100 15 v
1656 B 594 448 B96 S0.44 1584 T4 54 2356 18.16 100 106 H
1656 B 554 457 B9 d6.44 16.74 74 54 2756 17.26 100 247 v
1908 9 528 413 643 4637 14 87 74 54 1763 19.13 100 128 H
1508 9 S52.7 421 -6.43 627 3567 4 54 2113 18.33 100 53 v
d120 10 554 3 -519 .21 45911 4 L2 23.79 .89 100 345
120 10 sS4 42 519 4901 151 I 54 2499 17.19 100 158 v
FLEYS 11 42 426 Lad 4896 17136 ) b 25.04 16,54 100 254 H
FLETS 11 LT8R 457 624 B256 4046 74 64 21.44 13.54 100 176 v
2544 12 594 4827 4.74 .66 4346 T4 54 19.34 1054 100 103 H
2544 12 552 439 4,74 5046 1916 74 54 2354 14,84 100 s v
2756 13 531 418 372 49,38 3008 74 54 2462 1492 100 8 H
2756 13 54.4 478 372 50068 44.08 74 5 2332 9.52 100 45 v
1968 14 74 S03 128 8412 4702 4 54 19.88 B.58 100 &1
2968 14 %81 456 128 54,82 4232 4 54 19.18 11.68 100 166 v
1180 15 523 444 238 4997 4202 74 54 24.08 11.98 100 174 H
1180 15 561 473 238 53.72 4497 T4 54 208 .08 100 153 v
3392 16 S0.9 468 162 4938 4518 T4 54 2472 882 100 122 H
3am2 16 614 502 L2 50.78 48.58 74 54 14.22 542 100 294 W
3604 17 6.2 51 -1.01 6319 4999 74 54 1081 401 100 38 H
604 17 559 468 -1.01 54,89 4579 7. o4 1511 8.1 100 44 v
3816 18 536 AT2 034 53.26 A6.86 T4 54 20,74 7.14 100 112 H
8le 18 583 496 .34 57,96 4926 74 54 1604 474 100 18 v
4078 19 w46 433 0Lag 55.09 4379 74 54 1891 10,21 100 i H
4028 149 t23 426 049 5279 43.09 T4 54 2121 10,91 100 59 v
A240 20 558 418 08l 56.61 4361 T4 54 17.39 1039 100 77 H
4240 20 594 437 081 6021 4451 T4 54 13.79 949 100 123 v
44572 21 LE3 455 047 SR27 SOAT T4 L4 14.73 353 100 105 H
4452 21 568 476 0s7 ST 4857 T4 b4 1623 543 100 148 v
A6 ) 594 483 152 6092 45952 T4 o4 13.03 .18 1040 126 H
4664 22 539 426 152 55.42 44.12 T4 - 1858 9.68 100 252 W
4876 23 624 4B 6 193 64,33 5053 74 54 967 147 100 194 H
A8TE 23 558 465 1593 57.73 4843 74 54 1627 5.57 100 237 v

Local oscillator (CH 28)

Freq.(MHz) i F!raqu:l'-'l{:l ReadenglAL") C.F Result(PK) | ResultlAV) | Limit{PE) | Limdt{AVY | Margin(PK] | MarginlAV) | Height | Angle Pnl.nrit!,-
IMHzZ] [dBul] [dBul] [d8] | [dBuvy/m] | [dBuV/m] | [dBuV/m] | [dBulim] (B} [diB] |em] [
1124 2 556 2 -1230 43.30 3150 4 54 30.70 1210 100 163 H
1124 2 56.9 4r5 -1230 46.60 35.20 74 54 2740 18.50 100 154 v
1686 3 w7 456 -5.00 45,70 060 5 k] 2830 1740 100 128 H
1686 3 582 495 -5.00 49,20 4050 74 =] 2480 13,50 100 17 v
J248 4 554 409 538 s0.02 15,52 4 54 1398 18.48 100 95 H
2248 4 463 417 538 50,92 ig312 I had 2308 15,68 100 254 v
2810 5 17 415 161 48,09 3789 74 54 2591 16.11 100 168 H
2810 5 528 42 31561 4919 B39 74 54 2481 15,61 100 43 v
3372 ] 556 429 168 53.92 4122 74 54 2008 12.78 100 X8 H
3312 & 539 446 -1.65 8d.é2 4292 4 54 2178 11.08 100 3 v
3934 ) LS54 442 016 .56 48 36 74 ha 15.44 b1 100 247
194 7 £19 429 o1& 54.06 43.06 4 b 1994 10,94 100 115 v
4456 B S08 428 100 51.80 4380 74 G4 2200 10.20 100 63 H
4496 B 554 436 100 56,40 4450 74 54 1760 .40 100 58 v

TEST EQUIPMENT USED: 01, 04, 05, 06, 07, 10, 11
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Local oscillator (CH 69)

Freq.iMHz) Fais Reading(PK) | ReadinglaV) | CF | ResultiPK) | ResulttAW) | LimitPE) | LimittAY) | MarginiPk) | MarginiAV) | Height | Angle Polsrity

[MHz] [dBuV] (dBu\] [dB] | [dBuVim] | [dBuVim] | [dBuvim] | [dBuym] |ciE] [diE] [em] L

1616& ¥ 64 445 9.4 47111 1521 74 4 26.E9 1E.19 100 154 H
1616 ¥ 572 439 -3.19 4751 61 4 i £6.09 19.39 100 15 W
2424 3 539 A58 509 4881 40.71 74 54 2519 1379 100 | 263 H
2424 3 55.1 46.2 5.09 50,01 4111 74 54 2359 1289 100 | 227 v
1232 4 S4B ar2 214 5265 45104 14 4 2134 294 100 289 H
3232 4 56.2 451 -2.14 54,06 4256 74 54 15,54 1104 100 £ v
4040 5 547 A8.3 0.50 55.20 4880 74 54 16,60 5.20 100 354 H
4040 5 558 429 0.50 5630 43140 74 54 17.70 10.60 100 163 W
4548 b 573 46.5 1.590 9.0 4540 IG) bl 14.80 560 100 23 H
4B4E B 5.7 44E 1.80 5460 4670 4 4 19.40 130 100 9 W

TEST EQUIPMENT USED: 01, 04, 05, 06, 07, 10, 11
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Ref. No.: LR500111301B

3.6.1.4 Above 1 GHz - Other frequencies (CH 14)
- AC/AC TV power supply

EMII Chawher of LTA CO LTD.

243 hbuz-n, yangji-Myecn, Vorzin-s,
Greonzzi-do Eorea datho by HVLAFP
Tel :+82-31-3236008,5 wanar 1t alab com
Fa+82-51-3236010

EUT/Model No.: SHEELE Temp/Humi: Z5 ; Z6
Test Mods ¢ ATSC(AC / AC) mads  Tesced by: DADE.H.W
Data: 256 ~ File:FEMIDATAW _e3 datalABOVE 1GHz'2012'LTA_ABOVE 1GHz_1211-1.EMI {256)
80 Level {(dBuvin) Date; 2012-T2-05 Time; 23:07:40
1G-18G FCC_BiIPK)
{ [l | 1G-18G FCC_B{AV)
1 3 a
| 12
40 1
il
0 |
1000 1500 2000 5000 10000 18000
Frequency (MHz)

Model - BMBS15 Teet Dms  T@mE.-  Humidit

] Icl %81
TEST mode > ATSC{AC [ AC) mode 2012125 21 53
Frao. (MHz) Readingi PKJReadinglav)) C.F |Result(PK)| Pesutt{AW) |Limit(Pr ) Lirmit(ay ) Margin (PR Margin (8| Height| Angle |Polarity
MHz gBuV oBuv dB| dBu¥/m| dBuv/m|dBuvim| dBuvim dB o8 om Hv
1452 8 B0.8 2.8 —10.1| 50.75 2245 23.28 11.55 100 ge Haor
1708.5 589 47 .8 —B.91 49 99 38.839 24 7 15.11 100 321 War
1815.8 s S8.0 -7.78| 4072 3022 _— _— 33.28 23.78 100 2685 Haor
19332 58 £8.8 -A.08| 5204 42 24 T o .98 1178 100 | 179 | Hor
1989.1 542 £33 -5 25| 4838 38.05 25.05 15.95 100 B8 Hor
2258 8 51.0 39.8 —5.37| 4583 5£23 28.497 9.77 100 L7 Haor

TEST EQUIPMENT USED: 01, 04, 05, 06, 07, 10, 11
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Ref. No.: LR500111301B

- AC/AC TV power supply

EMIT Charherof L T4 COLTD

243 hbuz-1, vangji-Myeon, Tongin-si,

Greongzi-do Eorvea Aatho by NVLAFP

Tel +82-31-3236008,9 wanar ltalab com
) i Fao+22-31-5323a8010

IUT/Model MNo.: SHES1E TempHuwi: zZ5 [ 36
Te=t Hode : ATSC{AC ¢ DIC) mods= Te=ted Lby: PARE H W
Data: 251 ~ File:FXEMI DATA'W _e3 dataABOVE 1GHZ' 201 2'LTA_ABOVE 16Hz_1211-1.EMI {256}
i0 Level {dBulim) Date: 2012-T2-05 Time: 17:34:13
16186 FCC_BIPK)
15-18G FCC_B(AV)
7 9
1 ?:. 1
| |
40 ] % 1p
i ¥ 12
|
!
9 1000 1500 2000 000 10000 18000
Frequency {MHz)

. Temp.: Humrnidity:
: Teet Da
Modal - SMBE15 Bet Lats el %]

TEST mode - ATSC{AC / DC) mode 25 i

(=)
=2
—
[}
—
[
[

Freg.(MHZ)|Reading(P Kl [Reading(a¥) C.F |ResultiPK)| Result{AW)|Limit(PK)|LimitlAv)|Margini PK)| Margin{av)|Height| Angle |Polarity

MHz dBuY dBuVv dB| dBu¥/m| dBuV/m] dBu¥/m| dBu¥/m dB dB om degl H/WV

029.1 60.9 28 8 -143.1 L7 B2 38.72 28.18 18.28 100 123 Ver
i 55.9 2L 378 £8.74 i 27 28 19.08 1040 283 Wer
890.5 55.0 4343 —-B8.98| £8.02 34 .32 _— B2 0 27.98 19.88 100 g4 War
7489 57.0 £8.8 -8 74 £B.28 38.08 T - 2874 1594 100 128 Hor
2000.8 5a 2 222 -5 .0 2311 3 .11 24 B3 18.89 100 B85 War
2099.7 1.1 398 -5.78| £53<4 34 44 28.08 19.58 100 75 Haor

TEST EQUIPMENT USED: 01, 04, 05, 06, 07, 10, 11

Copyright © 2013, LTA Co., Ltd. Page 79 of 98



Ref. No.: LR500111301B

3.6.2 PC Monitor mode
3.6.2.1 Below 1 GHz
- AC/AC TV power supply

O OLTA

245 habug-ri, yangi-Mypeon, Youngin-si,
Gyeonggi-do 449-822 Korea

Tel :+82-51-3236005,2
Fax:+82-31-3236010

EUT/Model No.: SMB2LE TEST MODE: PC Monitor(AC / AC) mode
Temp Humi - 4 / 27 Tested by: PARE.H.W
Data: 131
a0 Level (dBu\im) Date: 2012-12-06
FCC CLASS-B
| | :
40 3 4
1 2
1]
30 50 100 200 500 1000
Frequency {(MHz)
Freqg Reading C.F Besult Limit Margin Height Angle Polarity
Qr

MH= dBuV /m dE fm ABuy fm dABuV /m dB fui i deg
1 BEZ.EE EO_s50 -1le_30 3480 40.00 E.40 100 126 WERTICALL
i TE.Z6 EZ_Z0 -1l8_E1 3d_E3 4000 E.Z21 100 178 WERTICALL
3 1le4.01 5Z.30 <1855 38.75 43. 50 4. 75 lg3 7Z HORIZONTAL
4  Z34._02 53.90 -1l4_ 36 39.54 4500 6. 46 138 lde HORIZONTAL
5 380,02 El._30 -10.06 41 74 4600 4_76 106 23 HORIZOMNTAL
& 542.01 47.90 =008 4z 14 4600 3.86 124 113 HORIZONTAL

Bemarks: C.F (Correction Factor) = Antenna factor + Cable loss - Preamp gain

TEST EQUIPMENT USED: 01, 04, 05, 06, 07, 10, 11

Copyright © 2013, LTA Co., Ltd.
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Ref. No.: LR500111301B

- AC/DC TV power supply

2435 habug-ri, yangi-Myeon, ¥ oungin-si,
Gyeonggi-do 449-822 Korea
Tel +82-31-3236008,2

Fax:+82-31-3238010

EUT/Model No.: SMB2LE TEST MODE: PC Monitor(AC / DC) mode
Temp Humi : 4 F 37 Tested by: PARE.H.W
Data: 132
an Level (dBuvim) Date: 2012-12-06
FCC CLASS B
I
| 4 2 i
40 3
1
2
]
30 50 100 200 500 1000
Frequency {(MHz)
Freg Reading C.F RBesult Limit Margin Height Angle Polarity
QP

MH= dBul fm dE fm ABuV /fm dABuV/m dE o deqg
1 47 98 El1.Zz0 -15.87 3E.63 40.00 4. 37 100 Zg3 VERTICAL
Z 7L.598 EE.TO -1l8.89 2401 40.00 E.33 100 138 VERTICAL
3 1lE5.00 53.10 <1522 37.88 43. 50 5.62 173 G4 HORIZONTAL
4 Z234_02 53.80 -14_36 39. 44 4500 6.56 136 234 HORIZONTAL
£ 334.0Z El.40 -10.68 40. 74 4600 E.Zd 103 E& HORIZOWTAL
& 542 _0Z 47.80 =f: 08 4204 4600 3.98 123 163 HORIZONTAL

Remarks: C.F (Correction Factor) = Antenna factor + Cable loss - Preamp gain

TEST EQUIPMENT USED: 01, 04, 05, 06, 07, 10, 11
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Ref. No.: LR500111301B

3.6.2.2 Above 1 GHz
- AC/AC TV power supply

EMIT Chawhar of LTA 00 LTD.

243 Jbnaz-r1, vangii-Myeon, Torsin-si,
Q . L I A Greonzgi-do Eorea fatho by NVLAFP

Tel +82-31-3236002 2 wanar ltalab com

Fae482-31-3238010

IUT/Mod=1l No.: SHESLE Tewp Huamwi: Z5 [ 36
Test HMode : PC Homndicor (AC 4 AC) mode Tested Ey. PARE H W
Data: 254 File: FEMI DATAYW _e3 dataABOVE 1GHZ 201 270 TA_A.B“UE 1GH? 1211-1.EMI (256)

i Level (dBuvim) 012-T2-05 Time: 18:33:35
1G-18G FCC_B(PK)
1G-18G FCC_B(AV)

b
3 Nk
i
40 | F
11
0 L
1000 1500 2000 5000 10000 18000
Frequency (MHz)
. Temp.: Hunrmvi ity
b Ti Dal
Model - BMBE15 set Date rel %1
TEST mode - PC Monitor{AC [ AC) mode W15 27 33
Freg.(MHz)| Reading(PK) |Reaginglav)] C.F |Result{PK) Result (AW Limit] P LimitlAV)Margin(PH)| Margin(4V)|Height| Angla | Polarity
MHz dBuY gBHu dB| dBuvim gBuv/m|] dBuv,/m| dBuV/m dB g8 om Hi'
o070 80.0 543 -13.2 £8._80 41.843 27.20 2.a37 100 148 Hor
083 58.0 53.2 -12.4 45_58 20.78 28.£2 3.22 100 98 Hor
283.4 681.5 55.9 -3.87| 51.843 28043 —s n - 22.a37 7.97 100 e War
1775.8 54.8 £9.0 -B.86| <4648 40682 T o 27.54 5.88 100 | 281 | Haor
18£9.8 54 0 £8.0 -7.2B] £8.71 £0.87 27.23 18.33 100 2 Haor
19257 53.2 £8.8 —8.17 47 .00 L0 84 27.00 .38 100 83 Hor

TEST EQUIPMENT USED: 01, 04, 05, 06, 07, 10, 11
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Ref. No.: LR500111301B

- AC/DC TV power supply

EMIT Chawher of LT A OO LTD.
s ' I I A 243 Mbnz-ri, vengji-Myecn, Vorgines,
Greonga-do Eorea Antho by HVLAP
Tel +22-31-32538002.9 wanar ltalab com
Faxe482-31-3236010

IUT/Model Mo.: SHES1E Temp sHuwi: E5 [ 36
Test Mode : PC Mopndvor (AC ¢ DC) mode Tested ky:. PARE H W
[Dhata: 253 ~ File:F'EMI DATA'WO_e3 data ABOVE 1GHZ 201 2 LTA_AB'I"F"JE 1EHZ 1211-1.EMI (256)

- Level (dBuvin) 012-T2-05 Time: 17:58:06
1G-18G FCC_BiPH)
1G-18G FCC_BiAY)

1
57
211
401 ’
b
J: 1
10
1
b [
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Modsl - BMB815 Test Dats 'rr_::"]‘”-: ';’]““’“ Barometric [mbar]
TEST mode - PC Monitor{AC [ DC) mode WIX1 XS 25 348
Freg.[MHz)| Aeaging(PK) |ReaginglaV)| C.F |[ResultiPK)| Resuttiav)|Limit(PK)LimitlAv)[MarginiPK)| Margin(AY)| Height| Angle | Polarity
MHz gBuY gBul gB| dBu¥/m dBuv/m | dBu¥/m| dBuv/m dB g8 om Hi'Y
1021.5 g4.2 53 -13 51.07 39.97 22.33 4 03 o0 214 VER
1187.7 57.5 453 - B| £5. 7B 33.55 28.28 20 48 100 93 VER
12990 57.5 458 -10.9] £8.57 3487 - se 27 .43 933 100 a2 HOR
1853.7 58.1 4.5 -10.6| 47.48 55.88 h T 26.52 812 oo | s8 | HoA
1528.5 53.2 41.3 -3 88| £3.E8L 31.684 3048 22.3 100 75 HOR
1845.8 51.5 39.9 -3.17| £2.33 30.743 31.87 23.27 o0 L2 HOR

TEST EQUIPMENT USED: 01, 04, 05, 06, 07, 10, 11
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Ref. No.: LR500111301B

3.7 Conducted Disturbance Measurements
3.7.1 ATSC mode (CH 14)
- AC/AC TV power supply - LINE

O OLTA

243 abngz-r, vangi-Myeon, ¥oungin-s1,
Gyeonggi-do 44%-822 Korea

Tel -+82-31-3236008,9
Fax+82-31-3236010

EUT / Model Mo. : SMEELS
Test Mode : ATECIAC / AC) mode
Temp . SHuami . : 25 /45

Data: 3

4
Level (dBu
- (dBuv)

Phase : LINE
Test Power : 1zo /6D
Test Engineer : PARE H W

File; C:iConducted Data2012'LTA_Conduction_1212-1.EMI (34)

Date: 12.07-2012

CISPR CLASS-B

CISPR CLASS-E (AVG)

0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Freg D s} C.F Desult PResult Limit Limit Margin Margin
or AT Qr AT ar Ay or AT
MH= dBul’ dEul’ dE dEuy dEuV dBEul’ dEuV dE dE

Eemarks: C.F (Correction Factor) =

Insertion loss + Cable loss

e

TEST EQUIPMENT USED: 02, 03, 08, 09, 11, 12, 13, 14, 21
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Ref. No.: LR500111301B

- AC/ACTV power supply - NEUTRAL

243 Fabugz-ri, vangi-Myeon, ¥oungin-si,
Gyeongzi-do 445-322 Karea
Tel +32-31-3236008.9

Fan:+82-31-3236010

EUT f Model No. : SMEELE Phase : MEUTERAL
Test Mode : ATECIAC / AC) mode Test Power - 1zZ0 /B0
Tenp. /Humi. D EZE s 45 Test Engineer : PABE H W
Data: 32 File: C:\Conducted Data:2012°LTA_Conduction_1212-1.EMI (32)
30 Level (dBuV) Date: 12-07-2012

CISPR CLASS-B

CISPR CLASS-B {AVG)

o
013 0.5 1 2 3 10 20 30
Frequency (MHz)

Freg D D C.F DBesult PResult Limit Limit Margin Margin

oF Ary oF Ary oF AT oF Ary

MH= dBuv dBuW dE dBuy dBul dBul’ dBulr dB dE

Z_641 15.32 10.00 9.68 ZE.OE 19.68 Le.00 46.00 30,94 Z6. 32

z.048 16.E7 10,14 D.E2 ZE.ZE 12,2z Ee.00 4e.00 Z3.7E Z&. 18

318 18137 864 9.68 ZE_ 05 18.32 L&.00 4&._00 30.958 z7.68

le.g68 19.91 17.1Z 9.9 Z9.8%7 Z7.08 e0.00 E0_00 z0.12 Zz.9z

17.118 19.51 13 36 9.37 £9._48 £3.33 &0.00 S0.00 30,52 ZG.67

17.593 18_.51 14.8%7 9.98 Z8.49 Z4.80 g0.00 S0.00 31.51 ZE.Z0O

Bemarks: C.F (Correction Factor) = Insertion loss + Cable loss

TEST EQUIPMENT USED: 02, 03, 08, 09, 11, 12, 13, 14, 21
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Ref. No.: LR500111301B

- AC/DC TV power supply - LINE

Fane:+82-31-3236010

243 hbug-n, yangi-Myeon, Youngin-si,
Gyreongzi-do 445-822 Korea
Tel +32-31-3238008,2

EUT / Model No. : EMEZ1E Thase : LINE
Test Mode : ATEC{AC / DC) wmode Test Power - 120 4 B0
Tenp. /Humi. : EE f 4F Test Engineer :© PARKE H W
Data: 10 File: C:'Conducted Data2012'LTA_Conduction_1212-1.EMI (12)
80 Level {(dBu\V} Date: 12-07-2012

CISPR CLASS-B

CISPR CLASS-B (AVIG)

40

01:!.15 0.5 1 2 k] 10 20 30
Frequency {(MHz)

Freg D BD C.F Besult PResult Limit Limit Margin Margin
Qe AW ap AT QP AW ap AW
MH= dBuy dBul’ dE dBuV dBuW dBuly dBulr dE dEe
0.1%4 44.15 33.34 9.59 £3.74 47.93 63.84 E£3.84 18 ToaE
0.260 34.66 ZZ_Z9 9_83 44_ZE 31.88 61l.42 GEl._42 17.1% 15_&&
0.331 258.46 13.35 S.61 3807 zZ8.96 55.03 48.03 15,38 15.a7
0.637 £8.56 17.71 S_680 38.1a Z7.31 56.00 4&.00 17.584 18.63
10.733 30.08 28.80 2.77 35._86 38.38% 60.00 &0.00 Z0.14 11.6Z
F3_511 35.04 E8.14 2.3z d4d_36 35.06 60.00 S0.00 15.04 11.34

Remarks: C.F (Correction Factor) = Insertion loss + Cable loss

-1-

TEST EQUIPMENT USED: 02, 03, 08, 09, 11, 12, 13, 14, 21
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Ref. No.: LR500111301B

- AC/DC TV power supply - NEUTRAL

Fax:+82-31-3236010

243 hibigz-11, vangi-Myeon, Voungin-si,
Gyeonggzi-do 449-522 Eorea
Tel :482-31-3236008,2

EUT / Model Mo. : SMES1E Phaze : NEUTERAL
Test Mode : ATEC{AC / DC) mode Test Power - 120 Jf B0
Temp . /Humi . 1 ER S 45 Test Engineer : PARK H W
Data: 12 File: CConducted Data2012°LTA_Conduction_1212-1.EMI (12)
80 Level (dBuv} Date: 12-07-2012

CISPR CLASS-B

CISPR CLASS-B (AVG)

o
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)

Fredqg BRI BRI C.F Besult Pesult Limit Limit Margin Margin

Qr AW Qr AW e AW QP AW

MH= dEu' dEu' dE dEu' dEuy dEul’ dEul’ dB dE

0.124 43.45 3Z.87 9.E52 E3.02 4Z.4F E£3.84 E3.324 lo.82 11.40

0.260 33.E56 EZl.44 2.E58 43.14 F1.0Z el.4& El_4Z 18.z3 z0.41

0.393 27.46 17.30 380 37.08 Z7_80 E7.593 47_33 Z0.33 zo_43

9,156 z9.88 Z6.83 .75 39.63 36.58 &0_00 S50_00 20.:37 13.42

10,125 30.98 Z8_EF4 9.77 40. 76 38.0Z &0.00 E50.00 19_Z4 11.598

£3.888 31.75 E4.78 10.05 41_79 34_8F &0.00 E50.00 la_z1 15.18

Pemarks: C.F (Correction Factor) = Insertion loss + Cable loss

o1-

TEST EQUIPMENT USED: 02, 03, 08, 09, 11, 12, 13, 14, 21
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Ref. No.: LR500111301B

3.7.2 PC Monitor mode
- AC/AC TV power supply - LINE

O OLTA

243 habug-1i, yangi-Myeon, ¥oungin-si,
Gyeongzi-do 442-322 Korea

Tel +52-31-325a003,%9
Fax+82-31-3236010

EUT / Model Ho.

Test Mode

Temp . /Huami .

Data: 24
Level (dBuV}
80

Phase LINE
Test Power 1z0 7 &0
Test Engineer PAFE H W

File: CriConducted Data'2012°LTA_Conduction_1212-1.EMI (24}

Date: 12-07-2012

CISPR CLASS-B

CISPR CLASS-B (AVG)

0
015 0.5 1 2 b 10 20 30
Frequency {MHz)

Freqg ED BD C_F Besult Fesult Limit Limit Margin Margin

o LT ap LT ap AV or AV

MH= dBEuay dEuW dE dBEuW dBuW dBuW dEualr dE dE
0,156 Ze.lE Zz2.Z2E D.62 3E.77 F1.97 €E.83 EE.g3 ga. 9z Z2.7Z2
0.198 Z7.35 Zl1._80 2._.88 36.92 31.38 £63.71 53.71 Z6_.78 ZE_33
0_Z17 Z5.65 Z0_48 3_E8 35.Z4 30.07 B62.%2 5Z2_3Z2 27.68 ZEZ_85
Z2.635 12,68 l2.4%2 9.89 z9.37 Z2.17 Ee.00 4500 25,632 ZZ.83
2.041 19,17 12 &9 2._68 Z8.85 2Z.27 E&.00 45.00 27.15 23.73
1e 780 zZl.81 17.23 2.88 31.70 7.1z €0.00 EO.00 Z8.30 ZZ.388

Pemarks=: C_.F (Correction Factor) = Insertion lo=ss + Cable loss

el

TEST EQUIPMENT USED: 02, 03, 08, 09, 11, 12, 13, 14, 21
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Ref. No.: LR500111301B

- AC/AC TV power supply - NEUTRAL

Fa+82-51-5236010

243 hbugz-r, yangi-Myeon, Youngin-s,
Gyeonzgi-do 449-222 Korea
Tel +82-31-325356002.9

EUT / Model No. : SMEZL1E Thase - MNEUTRAL
Test Mode : PC Monitor{AC F AC) mods Te=st Power - 1z0 J &0
Tenp . /Huami . : 25 S 4f Test Enginesr : PABK H W
Data: 22 File: C:'Conducted Data'2012'LTA_Conduction_1212-1.EMI {22)
gii Level (dBu\} Date: 12-07-2012

CISPR CLASS-B

CISPR CLASS-B (AVG)

0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)

Freqg e BRI C.F Pesult Pesult Linit Limit Margin Margin

or AW ap AW arF AV arp AW

MH= dBul’ dBuW dE dBul’ dBEuW dBuW dBul dE dE

Z.540 15.08 a_E7 .68 zZ4_76 12.95 E&.00 4500 31.z4 z7.08

Z_636  1&6.38 9._.393 9.68 2606 13.61 E&.00 45.00 £9.94 2G.39

F.041 15.77 .73 S.eg z5.4& 13.47 Eg.00 45.00 Z0.E5E ZE.E2

1l0_457 16.88 1Z.76 .79 Z6. 67 ZZ.55 ©0.00 E50_00 33.33 Z7.48

16.055 17.91 13.85 9._395 27.86 Z3.80 &0.00 50.00 3E.14 2620

17.231 12.91 1zZ.38 a.37 zo.geg ZE.2E5 €0.00 EO.ODO 30.1z z7.0E

Femarks=: C_.F (Correction Factor) = Insertion loss + Cable loss=s

sl

TEST EQUIPMENT USED: 02, 03, 08, 09, 11, 12, 13, 14, 21
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Ref. No.: LR500111301B

- AC/DC TV power supply — LINE

Fax:+82-31-3236010

243 habug-n, vangi-Myeon, Youngin-si,
Gyeonggi-do 449-222 Eorea
Tel :+52-31-3238008,9

EUT f Model Mo. : SMEE1S Phase : LINE
Test Mode : PC MonitortAC f DC) mode Test Power : 120 4 60
Tenp. /Humi. sigh fdh Test Engineer : PARE H W
Data: 18 File: C:iConducted Data'2012'LTA_Conduction_1212-'L.LEMI (18)
a0 Lewvel (dBu\V) Date: 12-07-2012

CISPR CLASS-B

»\\ CISPR CLASS B (AVG}

40

0
0.15 0.5 1 2 5 10 20 30
Fredquency (MHz)

Freqg BD B C_F Besult Pesult Limit Limit Margin HMNargin

o AW Qr AW Qr AW Qr A

MH= dBuv dBul dE dBuy dBul dBuV dBul dE dE

0.134 43.4F 34.15 3.E83 Ez. 04 43.74 6£3.84 E3.854 lo.81 10.11

0.259 33.66 ZZ.1z2 9.59 43_Z5 31.71 el.47 §51.47 18.z22 19.75

0.393 E9.45 E0.99 9.61 39,07 20.80 E57.93 47,93 1.9z 17.39

0.E10 Z3.3¢ 13,47 363 35,33 £5.10 E&.00 4e5.00 17.01 1g.30

0.637 30.06 19.36 9:.60 39_66 28.96 S6.00 4&.00 1l6.34 17.04

23.511 34_.94 E7.89 9.9z d4d 36 37.81 s0.00 S0.00 15.14 L 18,

Femarks: C.F (Correction Factor) = Insertion loss + Cable laoss

s

TEST EQUIPMENT USED: 02, 03, 08, 09, 11, 12, 13, 14, 21
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Ref. No.: LR500111301B

- AC/DC TV power supply - NEUTRAL

O OLTA

243 habug-n, yangp-Myeorn, Youngin-si,

weonzzi-do 449-822 Korea
Tel +82-51-3256008,%9
Fa:+232-31-3238010

EUT / Model No. : SMEZ1E Phase : MEUTRAL
Test Mode PC Monitor(AC f DC) mode Test FPower 10 f &0
Temp . fHuami - ZE5E [ 45 Test Engineer PARE H W
Data; 20 File; C:'Conducted Data'2012LTA_Conduction_1212-1.EMI {20)
o Lewel (dBu\) Date: 12-07-2012

i =0

CISPR CLASS B

CISPR CLASS B (AVG)

40

0.15 0.5 1 2 5 10 20
Frequency (MHz)
Freg EL D C.F Besult Pesult Limit Limit Margin Margin
op AW orp AV Qrp AW QP AW
MH= dBulr dBEul dE dBul’ dBul’ dBEul’ dEul’ dE dE
0.1%4 4FZ. 65 33.41 9.58 LE_E3 47 99 £3.84 E3_B4 11.82 1086
0,260 3Z.46 EZEZ.1e S.58 47 04 31.74 g£l.4F7 E1.4F 12.339 19. 69
0.3%3 Z7.46 19.11 S.60 3708 Z8.71 E7.93 47.93 Z0.93 19 E8
o.510 Z7.06 17.11 S.63 3669 Z&.74 E&.00 46.00 12.31 19 E8
0,637 Z8.F6 17.53 S.60 37.86 27.13 E&.00 46.00 l8._14 18.87
23.5811 3E.F4 F4.84 10.04 47 _E9 24.8% &0.00 50.00 17.71 15.11
Pemarks C_.F (Correction Factor) = Imnsertion loss + Cable loss

s

TEST EQUIPMENT USED: 02, 03, 08, 09, 11, 12, 13, 14, 21

30
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3.8 Disturbance voltage at the antenna terminal Measurement
- ATSC receiving (Local oscillator)

Picture Local Oscillator Frequency RAeaer Total Loss| Results Lirmit
Band CH Frequancy Reading
(MHz] [Hamanics] (dBuV] [dEB] |dBuV| [dBuv]
Fundamental 1 <25 127 377 518
2 <25 128 378 518
3 <25 128 78 518
4 <25 127 37.7 518
5 <25 128 378 518
[ <25 128 378 518
7 <25 127 77 518
g <25 128 378 518
| <25 128 378 518
10 <25 12.8 7.8 518
11 <25 129 379 518
12 <25 129 379 518
13 <25 129 379 518
14 <25 13.0 380 518
15 <25 130 380 518
57 16 <25 13.0 380 518
WHF 2 { IF Freq. - ) 17 <25 13.1 381 518
Harmonics 18 <25 13.1 38.1 518
44 MHz }
19 <25 131 38.1 518
20 <25 132 382 518
21 <25 132 38.2 518
22 <25 132 g2 518
23 <25 133 38.3 518
24 <25 133 38.3 518
25 <25 13.3 383 518
26 <25 134 384 518
27 <25 134 EL Y 518
28 <25 133 383 518
29 <25 134 384 518
30 <25 138 385 518
31 <25 135 38.5 518
32 <25 135 385 518
33 <25 136 8.6 518
34 <25 136 186 518
Fundamental 1 <25 127 37.7 518
2 <25 127 37.7 518
3 <25 128 378 518
4 <25 127 37.7 518
5 <25 128 i7s 518
3 <25 128 37.8 518
7 <25 129 379 518
8 <25 128 37.8 518
9 <25 129 379 518
10 <25 129 379 518
11 <25 130 380 518
12 <25 13.0 380 518

TEST EQUIPMENT USED: 1, 15, 16, 17, 18, 19, 20, 22, 23
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12 <25 | 121 381 518
14 <25 | 131 381 518

63 15 <25 | 132 8.2 518

3 |(IF Freg, - _ 16 <25 | 121 381 518
Sz | TR 17 <25 132 382 518
18 <25 | 122 383 518

19 <25 | 133 383 518

20 <25 133 383 E18

21 <25 | 134 384 518

2 <25 | 133 383 518

23 <25 | 124 384 518

) <25 | 134 384 518

25 <25 | 135 385 518

26 <25 | 134 384 518

27 <25 | 135 385 518

28 <25 135 3|5 518

29 <25 | 136 386 518

30 <25 | 136 86 518

ET <25 | 137 387 518

Fundamental 1 <25 128 378 518

2 <25 12.7 EriN 518

3 <25 | 128 378 518

4 <25 | 128 378 518

5 <25 | 129 379 518

3 <25 | 129 379 518

7 <25 | 129 379 518

8 <25 | 129 379 518

9 <25 | 130 380 518

10 <25 | 129 379 518

85 11 <25 | 130 380 518

6 |[(FFeqf 12 <25 | 129 379 518
44 MHz ) 12 <25 | 130 38.0 518
14 <25 | 130 380 518

15 <25 | 130 380 518

16 <25 | 131 381 518

17 25 | 132 382 518

18 <25 | 132 382 518

19 <25 | 133 383 518

20 <25 | 134 384 518

21 <25 | 135 385 518

22 <25 | 135 385 518

23 <25 | 136 386 518

Fundamental 1 <25 | 128 378 518

2 <25 | 128 378 518

3 <25 | 129 379 518

2 <25 | 128 378 518

177 5 <25 | 129 379 518

7 |FFeq | 5 <25 | 129 379 518
44 MHz ) 7 <25 | 130 380 518

TEST EQUIPMENT USED: 1, 15, 16, 17, 18, 19, 20, 22, 23
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8 <25 131 381 518

9 <25 122 382 518

10 <25 124 384 518

11 <25 137 387 518

Fundamental 1 <25 129 379 518

2 <28 130 380 518

3 <25 131 381 518

183 4 <25 131 38.1 518

8 {IF Freq, - . 5 <25 132 382 518
44 MHz ) Harmamics 7] <25 132 382 518

7 <25 133 383 518

3 <25 133 383 518

9 <25 134 384 518

10 <25 134 384 518

Fundamental 1 <25 129 379 518

2 <25 131 LR 518

3 <25 131 381 518

195 4 <25 133 a3 518

10 (IF Freq. - . 5 «25 133 383 518
44 MHz ) Harmonics B <25 124 384 518

7 <25 134 384 518

B8 <25 135 385 518

9 <25 134 384 518

10 <25 135 385 518

Fundamental 1 <25 130 38.0 518

2 <25 131 381 518

3 <25 132 382 518

201 4 <25 13.2 382 518

11 ( IF Freq. - . 5 <25 133 383 518
44 MHz ) Harmamics 6 <25 133 383 518

7 <25 134 384 518

8 <25 134 384 518

9 <25 135 385 518

10 <25 135 385 518

Fundamental 1 <25 131 38.1 518

2 <25 132 382 518

3 <25 121 381 518

207 4 <25 132 382 518

12 (IF Freq - . 5 <25 132 382 518
44 MHz ) Harmaonics ] <25 13.3 38.3 518

7 <25 132 382 518

8 <25 12.3 383 518

9 <25 133 383 518

10 <25 134 384 518

Fundamental 1 <25 132 38.2 518

2 <25 133 383 518

213 3 <25 132 382 518

4 <25 133 383 518

13 5 <25 133 383 518

TEST EQUIPMENT USED: 1, 15, 16, 17, 18, 19, 20, 22, 23
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(IF Freq. -| Harmanics B <25 134 384 518
44 MHz ) 7 <25 | 134 384 518
[ <25 | 135 385 518
) =25 | 135 385 518
a3 | Fundamenta 1 <25 | 132 38.2 518
2 <25 132 a2 g18
14 { IF Freq. - :
Harmomcs 3 <25 132 382 518
44 MHz ) _ — .
4 <25 133 38.3 518
s02 Fundamental 1 <28 133 383 518
e |l 2 <25 | 133 383 518
9 "1 Harmonics 3 =5 | 134 34 518
44 MHz }
2 <25 | 135 385 518
557 Fundamental 1 <25 113 383 £18
2 |(FFreq.-[ 2 <25 | 134 384 518
44 MHz ) 3 <25 | 135 385 518
B05 Fundamental 1 <25 124 324 518
36 | {IF Freq. - : 2 <25 | 134 384 518
Harmomics
44 MHz ) 3 <25 | 135 385 518
653 | Fundamental 1 <25 | 134 384 518
44 " ; : ;
(IF Freq. [ 2 <25 | 134 384 518
44 MHz } 3 <25 135 385 518
707 | Fundamental 1 <25 | 134 384 518
53 |{IF Freq. - _ 2 =25 | 133 38.3 518
H
44 MHz ) | Tomene 3 <25 | 135 385 518
755 | Fundamental 1 <25 | 134 284 518
61 | (1F Freq. - .
( . r.m} Harmonics 2 <25 | 13s 385 518
802 | Fundamental 1 <25 | 135 385 518
69 | (IF Freq -
( e h;':;} Harmonics 2 25 | 135 385 518

TEST EQUIPMENT USED: 1, 15, 16, 17, 18, 19, 20, 22, 23
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Conclusions

- Product models "*'SMB815" meets all of the Class B requirements of the FCC Part 15, Subpart B. Limits of radio
disturbance characteristics of ITE).

(Refer to Test Specification and Test Results in the "LTA certification", page3 and 4.)
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APPENDIX

TEST EQUIPMENT USED FOR TESTS
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Description Model No. Serial No. Manufacturer | Interval | Last Cal. Date
1 | Spectrum Analyzer (~30GHz) | FSV-30 100757 R&S lyear | 2013-01-15
2 | Spectrum Analyzer (~2.9GHz) | 8594E 3649A03649 | HP 2year | 2012-03-26
3 | Signal Generator (~3.2GHz) 8648C 3623A02597 | HP lyear | 2012-03-26
4 | Signal Generator (1~20GHz) | 83711B US34490456 | HP lyear | 2012-03-26
5 | Attenuator (3dB) 8491A 37822 HP 2year | 2012-09-22
6 | Attenuator (10dB) 8491A 63196 HP 2 year 2012-09-22
7 | Test Receiver (~30MHz) ESHS10 828404/009 R&S 1 year 2012-03-26
8 | EMI Test Receiver (~7GHz) ESCI7 100722 R&S 1 year 2012-09-22
9 | RF Amplifier (~1.3GHz) 8447D 2439A09058 | HP 2 year 2012-09-22
10 | RF Amplifier (1~18GHz) 8449B 3008A02126 | HP 2 year 2012-03-26
11 | Horn Antenna (1~18GHz) BBHA 9120D 9120D122 SCHWARZBECK 2 year 2012-12-21
12 | Horn Antenna (18 ~ 40GHz) SAS-574 154 Schwarzbeck 2year | 2012-11-24
13 | Horn Antenna (18 ~ 40GHz) SAS-574 155 Schwarzbeck 2year | 2012-11-24
14 | TRILOG Antenna VULB 9160 9160-3172 SCHWARZBECK 2 year 2012-09-20
15 | Hygro-Thermograph THB-36 0041557-01 ISUZU lyear | 2012-09-26
16 | Splitter (SMA) ZFSC-2-2500 SF617800326 | Mini-Circuits - -
17 | Power Divider 11636A 6243 HP 2year | 2012-09-22
18 | DC Power Supply 6622A 3448A03079 | HP - -
19 | Frequency Counter 5342A 2826A12411 | HP lyear | 2012-03-26
20 | Power Meter EPM-441A GB32481702 | HP 1 year 2012-03-26
21 | Power Sensor 8481A US41030291 | HP 1 year 2012-09-22
22 | Audio Analyzer 8903B 3729A18901 | HP 1 year 2012-09-22
23 | Modulation Analyzer 8901B 3749A05878 | HP 1 year 2012-09-22
24 | TEMP & HUMIDITY Chamber YJ-500 LTAS06041 JinYoung Tech 1 year 2012-09-22
25 | Stop Watch HS-3 601Q09R CASIO 2year | 2012-03-26
26 | LISN ENV216 100408 R&S lyear | 2012-09-22
27 | o A e n | CMU200 106243 R&S 2year | 2012-06-27
28 | Highpass Filter WHKX1.5/15G-10SS | 74 Wainwright Instruments - -
29 | Highpass Filter WHKX3.0/18G-10SS | 118 Wainwright Instruments - -
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